

SOLD
TO

 SHIP
TO

 17238
 Longview Warehouse
 4750 West Marshall Ave
 Longview TX 75604-4817

Order	Material No.	Description	Quantity	Weight	Customer Part	Customer PO	Ship Date
40401434-0010	701672120	1/2 72 X 120 A36 STP MIL PLT	8	9,801.600			03/31/2023

Chemical Analysis

Heat No.	Vendor	DOMESTIC	Mill	Melted and Manufactured in the USA Produced from Coil											
Carbon	Manganese	Phosphorus	Sulphur	Silicon	Nickel	Chromium	Molybdenum	Boron	Copper	Aluminum	Titanium	Vanadium	Columbium	Nitrogen	Tin
A303175	STEEL DYNAMICS COLUMBUS		STEEL DYNAMICS COLUMBUS												
0.2200	0.4700	0.0120	0.0020	0.0200	0.0400	0.0500	0.0100	0.0001	0.0900	0.0220	0.0020	0.0010	0.0010	0.0082	0.0070

Mechanical / Physical Properties

Mill Coil No. 23B710236

Tensile (PSI)	Yield (PSI)	% Elong (2 in)	Rckwl	Grain	Charpy	Charpy Dr	Charpy Sz	Temperature	Olsen
74900.000	51100.000	31.00			0	NA			
75100.000	50300.000	33.50			0	NA			
72700.000	48400.000	35.00			0	NA			
74700.000	49000.000	33.00			0	NA			

Batch 1001239529 8 EA 9,801.600 LB

Batch 1001239555 8 EA 9,801.600 LB